1 | CORsSA FILTER BOX 3 [ 1/4"-20 BOLTS 1] 6 MM NUT
CORSA PERFORMANCE 1 | corsa FILTER BOX LID 2 | ase* soOLTS 2 | 4 MM X 10 SCREVS
PART NO: 44388 1 | CORSA AIR DUCT 1| 6 MM X 25 BOLT 1 | 3/8° GROMMET
1 | CORSA FILTER BOX ADAPTER | 1 | 6 MM X 30 BOLT 1 | 19754 GASKET
INSTALLATION INSTRUCTIONS
1 | POWERCORE FILTER W/CLAMP | 4 | 1/4* WASHERS 1 | 3/8° NPT FITTING
TECH SUPPORT: (800> 486-0999 [ cooLant ReseRvOR BOTILE | 3 | 1747 X 7/8° WASHERS 1 [ 5/8° NPT FITTING
WWW.CORSAPERFIORMANCE.COM 1 | cooLANT TRAY 2 | 3s8* wasHeRs 4 | 174" TRUSS HEAD SCREWS
1 | 3 1/2° X 5* HUMP HOSE 4 | 174’ LOCK WASHERS 4 | 1/4" RUBBER WASHERS
1 | 3 1/2° x 3 172" SLEEVE 2 | 3/8* Lock wASHERS 1 | CORSA RESERVOIR TRAY
4 | #ose cLAMP 1 | 1/4"-20 NUT 1 | CORSA RESERVOIR BOTTLE
6 MM X 25 BOLT
THROTTLE 1/4° X 7/8° WASHER
TOP VIEW BODY CORSA RESERVOIR TRAY S :| STOCK BOLT
CORSA FILTER BOX o
L] 1/4° X 7/8° WASHER L S 0
#0356 ———mo 1747 X 7/8° LOCK WASHER
CLAMP 6 MM NUT 0 - ”
. . 5/8° X 16° = | ]
Y ™ BREATHER HOSE ol 1 1 |
STOCK BREATHER HOSE ! |I | = ]
CLAMP — r ' e ———
BHL};;‘P?‘HES"E" | =1 ab
#056 #056 [ 1T ) [ T . ) 1/4°-20 BOLT
CLAMP CLAMP L_ a4 F+———- - 1/4* WASHER
" | ! | ! FACTORY HOOD SENSOR
i | | i ' : CORSA BRACKET
5/8° NPT 3/8° NPT ' | | a I | 1/4° WASHER
CORSA FITTING  FITTING =il |11 } } i : : 1/4* LOCK WASHER
AIR DUCT o=t| | 1! ! | } ! | 1/4* NUT
MAF SENSOR GASKET =— ‘3‘\\___}______:’ '3'\\_1____[ NOTE: MOUNT THE
o _ FACTORY FACTORY HOOD
0 Y eI =T MAF SENSOR ( ) L 2 SENSOR ONTO THE
ey S | CORSA BRACKET
Y e o ) —y — 11 &) STANLESS VOLANT FILTER BOX LID USING THE SUPPLIED
[Pl O RIIANICSZ= (4 1/4°-20 TRUSS HEAD SCREWS SEREMS HARBVARE.

(4> 174" RUBBER WASHERS
- NOTE: REMOVE AND

FILTER BOX LID f REUSE EXISTING
e RADIATOR CAP AND
., PREEXISING STOCK

MOUNTING BOLTS.

T & MM x 30 BOLT

= — 174" X 7/8" WASHER
CORSA WATER STOCK BOLT
RESERVOIR
SIDE VIEW (@) 174" WASHERS CORSA
@ 1/4* LOCK WASHERS FILTER BOX x O =
, = (@ 3/8° WASHERS
S YN R LTS NESTR = L @ 3/8° LOCK WASHERS
\ il @ 3/8°-20 BOLTS




	Page 1

